75 ATt NIRAAY s

INSTITUTE OF WOOD SCIENCE AND TECHNOLOGY
fleg PO, FIAFEI/ Field Station, Kolkata
(AT ATRET sEEnr va forer gfveg)
(Indian Council of Forestry Research and Education)
(AT, AT UF SAATE TEAdH HATAT, TG AVHLH UF wEAAT HE)
(An Autonomous Body of Ministry of Environment, Forest and Climate Change, Govt. of India)
2/2, dA T T=(ATEH), WYGAT/2/2, Biren Roy Road(West), Sarsuna, Fre=rar-700061/Kolkata- 700 061

H. FSK/Phy/TR/32/Ply/FRT/5914/22-23/ 6 8% ' f2. 02.03.2023

TATH/ To

M/s. Greenpanel Industries Ltd.

Plot No. 2, Sector 9, IIE

Pantnagar, Sidcul, Rudrapur

Udham Singh Nagar, Uttarakhand-263153

AT W9,

Dear Sir,
Ao F F adrerr e
Sub  : Test Report for Fire Retardant Plywocd as per IS:5509-2000

" ST T A
Ref  : Your letter no. GIL/Sample/JAN2023 Dated 21.01.2023

FYAT IULE T FT HIH oF
Please refer to the above letter.
oteror e T g
Test Report is enclosed.
aely,
Yours faithfully,
9'3:“{' ?ﬂlaaﬁl{i
Officer-in- hagge
qd o /E mﬁ%@ﬁ%ﬁﬁaﬁwﬁ
Encl :a/a 22, f&= T A8 (ufEm)
: FIABIA- 700 061

FTATI/Phones Fratea/Office: 033-24983120
N in mails cilrhinfAAmail ram ST A aheita: hitn: /et infra mav in



INSTITUTE OF WOOD SCIENCE AND TECHNOLOGY
flee B9, FIFFET/ Field Station, Kolkata
(Wt arfeT e ud forem afig)

(Indian Council of Forestry Research and Education)

(TATEE, a9 UH TAdrg GEadad €A, WG qYHE AT UF e (e

(An Autonomous Body of Ministry of Environment, Forest and Climate Change, Govt. of India)

2/2, T T T(fE), TTEAT/2/2, Biren Roy Road(West), Sarsuna, #rmmr-700061/Kolkata- 700 0638° 1

DDA

TS RETURT

Report Issued to:

M/s. Greenpanel Industries Ltd.

Plot No. 2, Sector 9, IIE

Pantnagar, Sidcul, Rudrapur

Udham Singh Nagar, Uttarakhand-263153

ULR- TC1019522000000993F

REPORT NO: FSK/Phy/Testing/Ply/FRT/5914/22-23 DATED: 02.03.2023
(Job Card No.)

PART — A: PARTICULARS OF THE SAMPLE SUBMITTED:

(a) Nature of Sample 2 Fire Retardant Plywood

(b) Grade/Variety/Type/Class/Size etc. : Size- 1840mm x 1220mm x 19mm
(c) Declared Values, if any ; --

(d) Code No. 2 --

(e) Batch No. & Date of Manufacture ; -

(®  Quantity, : 1No

(g) Date of Receipt 3 30.01.2023

(h) BIS Seal : --
(i) IO’s Signature : --
() Any Other Information/ Expiry date, if any : -

(k) Date of commencement of testing : 01.02.2023
(I) Date of completion of testing : 24.02.2023
~
A bna | 2025
o 7
D L/ 0%
Authorized Signatory Authorized Signatory
Sample Cell-In-Charge . Name: Amitava Sil
Designation; Officer-In-Charge
s YR USR] =
&1y fsma ta dreifie! g

217 AT AT (
Note: (a) The test results are relevant to the sample received for testing. Endorsemen; ;de"Ep?ﬁdm:t) (igsff::her inferred nor
implied.
(b) Remnants of tested material if any will be retained for a period of 6 months only from the date of issue of test
reports.
(c) This report is not to be reproduced wholly or in parts and cannot be used as evidence in the court of law and shall

not be used in any advertising media without our special permission in writing.

~L [ o3 s S g aellmatilt gl




INSTITUTE OF WOOD SCIENCE AND TECHNOLOGY
fieg B9V, FIAFIAT/ Field Station, Kolkata
(ATET AT srEeTT ud foram ofug) '
(Indian Council of Forestry Research and Education)
(TATELOT, a9 TS S IRAdd §ATg, WG G A UH || W)

(An Autonomous Body of Ministry of Environment, Forest and Climate Change, Govt. of India)
2/2, & g Te(af@m), @EEAT/2/2, Biren Roy Road(West), Sarsuna, #Temmar-700061/Kolkata- 700 oB3ge 2

REPORT NO: FSK/Phy/Testing/Ply/FRT/5914/22-23 IS 5509:2000 (RA -2006) Date: 02.03.2023

PART — B: SUPPLEMENTARY INFORMATIONS:

(a) Reference to the sampling procedure, wherever N.A.

applicable

(b) Supporting documents for the measurement taken N.A.
and results derived like graphs, tables, sketches
and/or photographs as appropriate to the test report
if any (To be attached)

(c) Deviations from test methods as prescribed in N.A.

relevant ISS/Work Instructions, if any

PART —B: TEST RESULT:

I. MECHANICAL TESTING
1. Buildings Materials
(a). Doors & Windows

Name: Amitava Sil

13:;' * Tests IS(I) Test Method Re;]; tr;g:)e;;g(s’oper Results

1 2 3 4 5 6

1 | Dimensions & Tolerances

(a) Length, mm + 6 mm, - 0 mm +1.66
(b) Width, mm +3mm, - 0 mm +1.33
(c) Thickness, %
(i) Less Than 6 mm 8 +10% +1.89 %
(ii) 6 mm and above +5% --
(d) Squareness, % Annex A/IS : 5509-2000 0.2 0.03 %
(e) Edge straightness, % Annex A/IS : 5509-2000 0.2 0.02 %

2 | Workmanship and finish The finished plywood | The finished
shall be reasonably | plywood is
clean to handle and | reasonably clean to

9 ) free of dirt & stain | handle and free of
other  than  any | dirt & stain other
uniform color of the | than any uniform
flame retardant | color of the flame
solution retardant solution

3 | Moisture content % 12.2 IS : 1734(Part-1) Max. 20 % 6.61 %

4 Resistance = to  water, IS 1734:1983 Min. Pass Standard Pass Standard

Adhesion to plies (3 (RA 2003)
cycles of 8 hr. @ 100 £2° | 124 Part-5 and Part-6
C in water & 16 hr.
drying @ 65 +£2° C)
5 | Static Bending Strength
Modulus of elasticity,
N/mm?
i) Paralle! to the face grain IS 1734:1983
a) Average 124 (RA 2003) 5000 5697
b) Minimum individual ) Part-11 4500 4936
ii) Perpendicular to the
_face grain
a) Average 2500 6280
b) Minimum individual 2200 A 6210
022
Authorized Signator@ Z/ 03/ 3

Designation: Officer-In-Charge
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INSTITUTE OF WOOD SCIENCE AND TECHNOLOGY
Fies B9, HIAFAT/ Field Station, Kolkata
(W ATt saeT ud frem ofog)

{Indian Councii of Forestry Research and Education)

(TITER, a9 UF SAarg URadd §ATAT, 9 qCRE UH wEargY )

(An Autonomous Body of Ministry of Environment, Forest and Climate Change, Govt. of India)
2/2, #RF T TS(A[AW), THAT/2/2, Biren Roy Road(West), Sarsuna, Femar-700061/Kolkata- 700 0Fhge 3

REPORT NO: FSK/Phy/Testing/Ply/FRT/5914/22-23

IS 5509:2000 (RA -2006)

Date: 02.03.2023

13:)" Tests IS; Test Method Rei]; l:rsegigggzoper Results

1 2 3 4 5 .6
6 | Static Bending Strength

Modulus  of  rupture,

N/mm?

i. Parallel to the face grain IS 1734:1983

a) Average 12.4 (RA 2003) 40 41.12

b) Minimum individual ’ Part-11 36 37.82

ii. Perpendicular to the face

grain

a) Average 20 35.90

b) Minimum individual 18 30.80
7| Rate of burning, min 12.3.3 IS : 1734(Part-3) Min 20 Minutes 76.3 Minutes
8 | Flammability, min 12.3.1 IS : 1734(Part-3) Min. 30 Minutes 92.3 Minutes
9 | Flame penetration, min 12.3.2 IS : 1734(Part-3) Min 108.3 Minutes

(15*Thickness/6)
‘ Minutes

02/03/705

Authorized Signatory
Name: Amitava Sil
Designation: Officer-In-Charge

Lt Beacs
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eEED POST
T f "’Q%“W%SWE
INSTITUTE OF WOOD SCIENCE AND TECHNOLOGY
Fiee B9, FIAHT/ Field Station, Kolkata
(AT AT sEeTE uE fEm afug)
(Indian Council of Forestry Research and Education)
(T, a9 UF Sear] qiadd #Aed 9Rd 99w A UF s HEr)

(An Autonomous Body of Ministry of Environment, Forest and Climate Change, Govt. of India)
2/2, #tew Tt Tre(ufEm) , @XgAT/2/2, Biren Roy Road(West), Sarsuna, Fresrar-700061/Kolkata- 700 061

7 FSK/Phy/TR/32/Ply/FRT/5914/22-23/ L/ § f2.10.03.2023

T H/To

M/s. Greenpanel Industries Ltd.
Plot No. 2, Sector 9, IIE
Pantnagar, Sidcul, Rudrapur
Udham Singh Nagar

Uttarakhand- 263 153

ERRHNES
Dear Sir,
o A ¥ Ferrea aierr e
Sub  : Amendment Test Report for Fire Retardant Plywood as
. per IS: 5509- 2000
G LR EEALTIET |
Ref—5Sur RepartNe BCIZ/Ph  TRADE/PRT/S014/22.23/683
Dt.02.03.2023
(ii) Your E_Mail Dt. 10.03.2023
FOIT TULITE T FT €GN o

Please refer to the above letter.

Test Report is enclosed.
EER)
Yours faithfully,

gAY ST

Officer-in-Charge
g Ty AT
Encl :j/fﬁ T8 R ¥ st aum
i 22, 8% Fa I3 (uftm)
- 700 061




INSTITUTE OF WOOD SCIENCE AND TECHNOLOGY
hITE B9, FIAHAT/ Field Station, Kolkata
(WTCTT AT srqeeTT wa farem i)

(Indian Council of Forestry Research and Education)

(TATEOT, a9 TF TAdTg UEdd WA, 9 qH T UE e )
(An Agtonomous Body of Ministry of Environment, Forest and Climate Change, Govt. of India)
2/2, #A T WS(TMEW) , TEEAT/2/2, Biren Roy Road(West), Sarsuna, FremmaT-700061/Kolkata- 700 061

7. FSK/Phy/TR/32/Ply/FRT/5914/22-23 “ f2.10.03.2023

TeTTer Tirero e

Amendment Test Report

, With reference to the Test Report no. FSK/Phy/TR/32/Ply/FRT/5914/22-23/683
D1.02.03.2023 bearing ULR No. TC1019522000000993F Dt. 02.03.2023, “Any Other
Information” mentioned in Part-A Sl. No. (j) of Page No. 1 to be read the brand name

“Greenpanel Club Plywood”.

The test report may be amended accordingly.

167022023
Name: Amitava Sil !
Designation: Officer-In-Charge

Ty fIsm ug wrenfie! gE
22, faA A s (ufdm)
HIFHTEI- 700 06



INSTITUTE OF WOOD SCIENCE AND TECHNOLOGY
FIeS B, FIAHAT/ Field Station, Kolkata
(T AT s ud frer afeg)

(Indian Council of Forestry Research and Education)

(TATECOT, a9 UF TAdTg UEdd HATOd, WX G AT UF waraT (Ae)
(An AEJtonomous Body of Ministry of Environment, Forest and Climate Change, Govt. of India)
2/2, #F f T=(afirT) , @EEAT/2/2, Biren Roy Road(West), Sarsuna, FemmaT-700061/Kolkata- 700 061

#. FSK/Phy/TR/32/Ply/FRT/5914/22-23 f2.10.03.2023

TeTTer Ter e

Amendment Test Report

With reference to the Test Report no. FSK/Phy/TR/32/Ply/FRT/5914/22-23/683
Dt.02.03.2023 bearing ULR No. TC1019522000000993F Dt. 02.03.2023, “Any Other
Information” mentioned in Part-A SL. No. (j) of Page No. 1 to be read the brand name

“Greenpanel Club Plywood”.

The test report may be amended accordingly.

wA\A,! 5702) 2023
Name: Amitava Sil v'
Designation: Officer-In-Charge
g TR
1y faen va wrafie! gwim
212, A <19 g (ufym)
HIFSTE- 700 06



